
HEBER PUBLIC UTILITY DISTRICT 
 

REPORT TO BOARD OF DIRECTORS  
 
MEETING DATE: February 17. 2022 
 
FROM:  Laura Fischer, General Manager 
    
SUBJECT: Review and Adopt the Water and Sewer Master Plan as Prepared 

by Michael Baker Inc. 
  
ISSUE: 
Shall the HPUD Board review and adopt the Water and Sewer Master Plan. 
 
GENERAL MANAGER’S RECOMMENDATION: 
It is recommended that the Board of Directors review and adopt the water and Sewer 
Master Plan 
 
FISCAL IMPACT: None.  This project was funded by a grant through the State Water 
Management Plan and managed by the County of Imperial. 
 
BACKGROUND: 
In 2019  the District entered into an agreement with the County of Imperial for the 
purpose of completing a water and sewer master plan for the HPUD.  The County 
[...]
  

 
5 City of El Centro Sewer Master Plan. (March, 2008). 

http://www.cityofelcentro.org/userfiles/COEC%20SEWER%20Master%20Plan%200308(1).pdf  

http://www.cityofelcentro.org/userfiles/COEC%20SEWER%20Master%20Plan%200308(1).pdf


Heber Public Utility District  3-13 

Water and Sewer Master Plan 

Figure 3.6 and Figure 3.7 show diurnal variation for residential and non-residential wastewater 

generation, respectively.  

Figure 3.6 – Residential Diurnal Variation from PWWF 

 

 

Figure 3.7 – Non-Residential Diurnal Variation from PWWF 

 

 

These diurnal curves are applied to the sewer model loading to calculate accumulation and 

attenuation of flows in the collection system. 

 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

V
ar

ia
ti

o
n

 f
ro

m
 P

W
W

F

Hour

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

V
ar

ia
ti

o
n

 f
ro

m
 P

W
W

F

Hour



 

Heber Public Utility District  4-1 

Water and Sewer Master Plan 

Chapter 4 – Existing Water System 

4.1 – Inventory 

The following subsections provide a general over of the inventory of infrastructure associated 

with the water system.  

4.1.1 – Distribution System 

Table 4.1 provides a summary of the water pipes in the distribution system, per the HPUD 2017 

Service Area Plan. 

Table 4.1 – Summary of Water Pipes 

Diameter 

(inches) 

Length 

(feet) 
Material 

4 8,500 ACP 

6 5,080 ACP 

8 64,800 PVC 

10 10,130 PVC 

12 35,000 PVC 

18 1,000 PVC 

20 2,450 PVC 

Total 126,960  

 

4.1.2 – Water Treatment Plant 

Process components of the water treatment plant: 

• Raw Water Transmission Pipelines 

• Two (2) 18-inch Inline Static Mixers 

• Three (3) Raw Water Pre-sedimentation Basins 

o Basin 1 – 2.82 MG (concrete-lined) 

o Basin 2 – 2.21 MG (HDPE-lined) 

o Basin 3 – 2.79 MG (concrete-lined) 

• Three (3) Clarifier | Filter Units @ 2 MGD each 

• Two (2) Filter Backwash Settling Basins with decanting pump station 

• Sodium Hypochlorite Disinfection System 

  



Heber Public Utility District  4-2 

Water and Sewer Master Plan 

4.1.3 – Pumps 

Table 4.2 provides a summary of the pump stations involved in water treatment and distribution. 

Table 4.2 – Pump Station Summary 

Location 

N
o

. 
o

f 
P

u
m

p
s 

T
y

p
e 

D
es

ig
n

 F
lo

w
 

(G
P

M
) 

D
es

ig
n

 H
ea

d
 (

fe
et

) 

H
P

 

Raw Water Pump Station 3 Vertical Turbine 1400 50 22.3 

Finish Water Transfer Pump Station 3 Vertical Turbine 1400 50 25 

High Service Pump Station 4 Centrifugal 1500 150 100 

Clarifier/Filter Units Backwash Pump Station 2 Centrifugal 5600 27 50 

Backwash Decant Pump Station 2 Submersible 241 13 3 

 

4.1.4 – Storage 

Table 4.3 provides a summary of finished water storage capacity. 

Table 4.3 – Finished Water Storage 

Tank 

No. 

Volume 

(MG) 

1 0.75 

2 1.7 

3 3.0 

 

  



Heber Public Utility District  4-3 

Water and Sewer Master Plan 

4.2 – Source of Supply 

For redundancy, HPUD has two sources of raw surface water supply from the Imperial Irrigation 

District (IID): the Dogwood Canal and the Central Main Canal.  Water flows by gravity to the 

static mixer facility controlled by sluice gates.  

Figure 4.1 – Raw Surface Water Connections 

 

  

Dogwood 

Canal 

Connection 

Water 

Treatment 

Plant 

Central Main 

Canal 

Connection 

Dogwood 

Pipeline 
Central Main 

Pipeline 



Heber Public Utility District  4-4 

Water and Sewer Master Plan 

4.3 – Treatment Process 

Figure 4.2 is a schematic of the water treatment process showing the major systems. 

Figure 4.2 – Water Treatment Schematic 

 

  

Static Mixers 

Raw Water 

Storage 

Clarifier/Filter 

Units 

Disinfection 

Finished Water 

Storage 

Backwash 

Settling Basins 

B
ac

k
w

as
h

 S
u

p
p

ly
 

Backwash 

Distribution 

System 

Central Main Canal Dogwood Canal 

F
in

is
h

ed
 

W
at

er
 

Treatment 

Disinfection 

Legend 

Raw Water Pump 

Station 

Backwash Pump 

Station 

Distribution Pump 

Station 

Finished Water 

Pump Station 



Heber Public Utility District  4-5 

Water and Sewer Master Plan 

Figure 4.3 is an aerial view of the water treatment plant with the major systems labeled. 

Figure 4.3 – Aerial View of Water Treatment Plant 

 

 

Raw Water 

Sedimentation 

Basins 

Finished Water Storage 

Finished 

Water 

Storage 

Clarifier / 

Filter 

Distribution 

Pump Station 

Operations 

Room and 

Disinfection 

Filter Backwash Settling 

Basins 

Finished Water Storage 

and TTHM Reduction 

System 

Finished Water 

Pump Station 

Raw Water 

Pump Station 

Backwash 

Pump Station 

Backwash 

Decant Pump 

Station 



 

Heber Public Utility District  5-1 

Water and Sewer Master Plan 

Chapter 5 – Existing Sewer System 

The following subsections provide a general over of the inventory of infrastructure associated 

with the sewer system.  

5.1 – Inventory 

The sewer system consists of a collection system and a wastewater treatment plant.  The 

subsections that follow describe those components. 

5.1.1 – Collection System 

The collection system includes approximately 22 miles of sewer gravity pipes and six lift 

stations.  

5.1.1.1 – Pipelines 

Table 5.1 provides a summary of existing sewer gravity pipes in the collection system, per the 

Sewer Model. 

Table 5.1 – Summary of Sewer Pipes by Diameter 

Diameter 

(inches) 

Length 

(feet) 

4 169 

6 23,168 

8 61,065 

10 999 

12 13,338 

24 4,027 

30 11,146 

Total 113,912 

5.1.1.2 – Manholes 

The wastewater collection system includes 313 manholes. 

  



Heber Public Utility District  5-2 

Water and Sewer Master Plan 

5.1.1.3 – Lift Stations 

Table 5.2 – List Station Summary 

No. Location 

N
o
. 
o
f 

P
u

m
p

s 

D
es

ig
n

 F
lo

w
 (

G
P

M
) 

D
es

ig
n

 H
ea

d
 (

fe
et

) 

1 6th Street & Grand Avenue 2 300 20 

2 9th Street & Parkyns Avenue 2 300 20 

3 Fawcett Road & Dogwood Road 2 300 20 

4 Fawcett Road & Ware Road 2 300 20 

5 Correll Road & Rockwood Avenue 2 500 47 

6 Fawcett Road & Pitzer Road 2 300 20 

 

5.1.2 – Wastewater Treatment Plant 

The following subsections describe the infrastructure at the wastewater treatment plant. 

5.1.2.1 – Primary Treatment 

Influent Pump Station 

• Wet well 

• Three (3) submersible pumps 

• Pressure transmitter / float control system 

Influent Channel Facility 

• Two (2) comminutors 

• Bar Screen 

• Parshall Flume Meter 

• Influent Sampler 

Headworks Facility 

• Two (2) rotary drum screens (with screening washer unit and grit trap) 

• Grit clarifier 

• Splitter box 

  



Heber Public Utility District  5-3 

Water and Sewer Master Plan 

5.1.2.2 – Secondary Treatment 

Aerators 

• Two (2) STM Aerator Units 

• Two (2) anoxic tanks with submersible mixer 

• Splitter box 

Two (2) Oxidation Ditches 

• Racetrack figured channel 

• Rotor aerator 

• Effluent weir 

Two (2) Secondary Clarifiers 

Sludge Pumps 

• Two (2) return activated sludge pumps 

• Two (2) waste activated sludge pumps 

Sludge Digester Facility 

• Two (2) digesters (with aerator mixer) 

• Digester pump station 

Two (2) Sludge Dewatering Units (with screw press, polymer feed system, flocculation reactor, 

screw conveyor) 

Thirteen (13) Sludge Drying Beds 

Solids Handling Building 

Emergency Overflow Basin 

5.1.2.3 – Disinfection 

Ultraviolet Disinfection System 

• Two (2) sets of four (4) banks of six (6) UV disinfection lamp assemblies 

• Power distribution center 

• Hydraulic system center 

  



Heber Public Utility District  5-4 

Water and Sewer Master Plan 

5.2 – Treatment Process 

The wastewater treatment plant has a current design and permitted capacity of 1.2 MGD. 

Figure 5.1 is a schematic of the wastewater treatment process showing the major system 

components. 

Figure 5.1 – Wastewater Treatment Schematic 

 

  

Comminutors 

Bar Screen 

Wet Well 

Drum Screens 

Oxidation 

Ditches 
Aerators 

Clarifiers 

UV Disinfection 
Scum Lift 

Station 

Sludge 

Thickener 

Sludge 

Dewatering 

Sludge Digester 

Sludge Drying 

Sludge Scum 

C
lear E

fflu
en

t 

Plant Effluent Wasting Solid Waste 

Raw Influent 

Primary 

Treatment 

Secondary 

Treatment 

Disinfection 

Legend 



Heber Public Utility District  5-5 

Water and Sewer Master Plan 

Figure 5.2 is an aerial view of the wastewater treatment plant with the major system components 

labeled. 

Figure 5.2 – Aerial of Wastewater Treatment Plant 

  

Aerators 

Clarifiers 

Sludge Drying Beds 

Oxidation Ditches 

Sludge Thickeners 

Sludge Drying Beds 

Sludge Digesters 

Headworks 

Disinfection 

Influent Channel 

Regional Pump Station 

Solids Handling 

Controls & Lab 

Future 

Aerator 

 

Future 

Aerator Future Clarifier 

Emergency 

Basin 

Aerator 

Abandoned Chlorine 

Disinfection System 

Influent Pump Station 



Heber Public Utility District  6-1 

Water and Sewer Master Plan 

Chapter 6 – Evaluation Criteria 

This chapter sets the design standards for review of the water and sewer systems capacities. 

6.1 – Water System Design Criteria 

The water system design criteria provide methods for evaluating the capacities of supply, 

pumping, storage and pipe performance required to satisfy customer level of service. 

6.1.1 – Demand Variation 

Demand varies seasonally and daily.  The water system must be designed to accommodate these 

variations based on their function to assure continuous uninterrupted service.  The following 

definitions of demand variation provide a basis for determining the appropriate level of service. 

Average Day Demand 

Average Day Demand (ADD) is the expected annual demand. 

Maximum Day Demand 

Maximum Day Demand (MDD) is the highest demand expected in a single day.  ADD and MDD 

are related by a peaking factor: 

𝑃𝐹𝑀𝐷𝐷 =
𝑀𝐷𝐷

𝐴𝐷𝐷
= 1.6 

Peak Hour Demand 

Peak Hour Demand (PHD) is the highest expected instantaneous demand.  MDD and PHD are 

related by a peaking factor: 

𝑃𝐹𝑃𝐻𝐷 =
𝑃𝐻𝐷

𝑀𝐷𝐷
= 2.0 

Fire Flow Demand 

For planning purposes, targets for fire flow demand are based on land use as shown in Table 6.1. 

Table 6.1 – Fire Flow Demand by Land Use 

Land Use Flow (GPM) 
Duration 

(hours) 

Residential 1,200 2 

Commercial 2,000 2 

Industrial 2,500 3 

 

  



Heber Public Utility District  6-2 

Water and Sewer Master Plan 

6.1.2 – Supply 

MDD with largest single source offline 

6.1.3 – Pumping 

Since the District’s distribution system has no elevated storage to assist in accommodating 

variations in demand throughout the day, all demand conditions must be satisfied by the high 

service booster pump station (Distribution Pump Station): 

• PHD at a system pressure of 40 psi and with largest single unit offline 

• MDD plus fire flow at a residual pressure of 20 psi and with largest single unit offline 

6.1.4 – Storage 

Sum of emergency, operational and fire storage 

• Emergency storage: 6 days of ADD 

• Operational storage: 25% of one day of MDD 

• Fire storage: single largest fire event 

6.1.5 – Pressure 

Minimum system pressure under normal conditions: 40 psi  

Minimum residual pressure under fire flow conditions: 20 psi 

6.1.6 – Pipe Velocity 

Maximum pipe velocity under normal conditions: 7 feet per second  

Maximum pipe velocity under fire flow conditions: 15 feet per second  

  



Heber Public Utility District  6-3 

Water and Sewer Master Plan 

6.2 – Sewer System Design Criteria 

The sewer system design criteria provide methods for evaluating the capacities of treatment and 

pipe performance required to satisfy customer level of service. 

6.2.1 – Wastewater Generation Variation 

Wastewater generation impacting system loading varies seasonally, daily and hourly.  The sewer 

system must be designed to accommodate these variations based on their function to assure 

continuous uninterrupted service.  The following definitions of flow variation provide a basis for 

determining the appropriate level of service. 

Average Dry Weather Flow (ADWF) is the expected annual wastewater generation. 

Peak Wet Weather Flow (PWWF) is the highest wastewater generation expected in a single day 

and represents the sum of domestic wastewater generation and Inflow & Infiltration due to 

precipitation.  ADWF and PWWF are related by a peaking factor: 

𝑃𝐹𝑃𝑊𝑊𝐹 =
𝑃𝑊𝑊𝐹

𝐴𝐷𝑊𝐹
= 1.5 

Wastewater generation at the customer level varies throughout the course of the day, and flow 

varies as a function of accumulation and attenuation.  The diurnal curves shown in Figure 3.6 

and Figure 3.7 describe how wastewater generation varies over the course of the day.  The sewer 

model is programmed to calculate accumulation and attenuation based on loading and diurnal 

variation. 

6.2.2 – Treatment 

Design capacity must meet PWWF 

6.2.3 – Gravity Flow Formula 

Gravity flow in a pipe is calculated using Manning’s Equation: 

𝑣 = (
1.486

𝑛
) 𝑅ℎ

2
3⁄

𝑆
1

2⁄  

Where: 

𝑣 is velocity in feet per second 

𝑛 is Manning’s roughness coefficient (unitless) 

𝑅ℎ is the hydraulic radius in feet 

𝑆 is the slope or gradient of the pipe (unitless) 

6.2.4 – Maximum Pipe Velocity 

10 feet per second 

Note: In very flat terrain like Heber, maximum velocity is rarely a governing factor in design. 

6.2.5 – Minimum Pipe Velocity 

2 feet per second average dry weather flow 

  



Heber Public Utility District  6-4 

Water and Sewer Master Plan 

6.2.6 – Maximum Depth to Diameter Ratio 

Table 6.2 – Maximum Depth to Diameter Ratios by Pipe Diameter 

Range of Diameters Ratio 

10 inches and less 0.50 

12 inches to 18 inches 0.67 

21 inches and more 0.75 

 



Heber Public Utility District  7-1 

Water and Sewer Master Plan 

Chapter 7 – Water System Hydraulic Model 

7.1 – Development 

The water system hydraulic model (Water Model) is a computer simulation of the water 

distribution system capable of calculating the flow in each pipe and the pressure at each node.  A 

node is the end of a pipe and may serve a variety of functions including a location for demand 

allocation, dead-end, a connection to another pipe or pipes, a pump, a tank or a valve.  The Water 

Model was developed using InfoWater software by Innovyze.  The Water Model is comprised of 

a fixed database and a variable database.  The fixed database represents physical assets including 

pipes, pumps, tanks and control valves.  The variable database represents loading and controls.  

Loading refers to allocation of water demand based on billing records and customer locations, 

and controls refers to operational settings of the pump station and controls valves which respond 

to customer needs. 

7.1.1 – Development of the Fixed Database 

The development process for the fixed database incorporated the following data sources: 

TOPO2004 

This file is a topographical survey of the vicinity of the Township of Heber.  It 

provides an elevation reference to all surface points within the service area. 

Water Atlas Township of Heber (July 2011) 

This document is a detailed map of the water system showing pipes, valves, 

laterals, appurtenances, and the water treatment plant which includes tanks, 

pumps, controls, electrical and control valves. 

CADD File for the Existing System 

This file is a map of the existing water system as shown in Exhibit 4-F of the 

HPUD 2017 Service Area Plan.  The map includes the alignment, connectivity 

and diameter of pipelines and the location of the water treatment plant. 

Through an iterative process, the Water Model was digitized from the data sources above.  To 

align with future engineering efforts utilizing this master plan, the Water Model was constructed 

referencing the North American Datum of 1983 (NAD 83), California State Planes, Zone 6, 

which is commonly used throughout the Imperial Valley for surveying and mapping.   

The Water Model was validated by assuring all pipes flowed as indicated per information 